SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.
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Remark: In band and out of band frequencies are omitted.
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e% FCC RADIO TEST REPORT Report No. : FG130414B

SPORTON LAB.

CP-OFDM

NR Band n260 QPSK (18-40GHz)
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ssamonias. FCC RADIO TEST REPORT Report No

. FG130414B

NR Band n260

(40GHz-60GHz)

TRP Measurement MKL

Cent Freq: 50.000 GHz  REW: 1 00MHzZ  SWP Count: 100 Freq: 53.061 GHz

Span: 20000.000 MHz WEVY 3.00MHZ SR 20001 Level: -19.264 dBm

Dectar: RMS Trace: AVERAGE Delta: -6.264 dB
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Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 +0.34 + 107 + 20log(1.2) — 104.8 = 46.4 (dB)

TEL : 886-3-327-3456 Page Number :
FAX . 886-3-328-4978

B2 -140f 18




ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B

NR Band n260
(60GHz-90GHz)
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Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=45.4 + 0.34 + 107 + 20log(1.2) — 104.8 = 49.5 (dB)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

NR Band n260

(90GHz-140GHz)
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Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

= 48.8 + 0.34 + 107 + 20log(1.2) — 104.8 = 52.9 (dB)
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Report No. : FG130414B

NR Band n260

(140GHz-200GHz)

Spectrum nv:u
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Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

=53.4+0.34 + 107 + 20log(1.2) — 104.8 = 57.5 (dB)
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saranas. FCC RADIO TEST REPORT Report No. : FG130414B
Frequency Stability
Test Conditions NR Band n260 / Middle Channel Limit
CW tone Note.
Temperature Voltage
. Frequency Deviation Deviation
(°C) (Volt) Result
(GHz) (kHz) (ppm)
50 120 38.4998971 102.900 2.673
40 120 38.500024 -24.000 0.623
30 120 38.5001219 -121.900 3.166
20(Ref.) 120 38.5 0.000 0.000
10 120 38.5001179 -117.900 3.062
0 120 38.5002338 -233.800 6.073
PASS
-10 120 38.5002408 -240.800 6.255
-20 120 38.5002727 -272.700 7.083
-30 120 38.5002757 -275.700 7.161
20 102 38.500012 -12.000 0.312
20 120 38.500005 -5.000 0.130
20 138 38.500008 -8.000 0.208
Note: The frequency fundamental emissions stay within the operation band.
TEL : 886-3-327-3456 Page Number : B2-180f 18
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ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B

Appendix B.3 Radiated Test NR Band n260 (Beam ID: 319)

Occupied Bandwidth

Mode DFT-s-OFDM NR Band n260 : 99%0BW(MHz)
BW 50MHz 100MHz
Mod. QPSK QPSK
Lowest CH 45.25 90.31
Middle CH 45.43 90.39
Highest CH 45.25 90.28
Mode CP-OFDM NR Band n260 : 99%0BW(MHz)
BW 50MHz 100MHz
Mod. QPSK QPSK
Lowest CH 45.07 92.63
Middle CH 45.43 92.68
Highest CH 45.08 92.64
TEL : 886-3-327-3456 Page Number :B3-10f18
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG13

0414B

CP-OFDM
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ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B

Radiated Out of Band Emissions

Test Result:
Mode DFT-s-OFDM NR Band n260
— 0, — 0 0, 0
Channel (I\ﬁHWz) Modulation alﬁﬁc?ﬁa ° Lli?nft)OB ’ I%’%I?OB Result >1S£SB >1gS/OI§)B Result
(dBm/MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Low 50 QPSK 32/0 -5 -7.13 Pass -13 -13.58 Pass
Low 50 BPSK 32/0 -5 -7.89 Pass -13 -14.35 Pass
Low 50 QPSK 8/0 -5 -22.99 Pass -13 -22.07 Pass
Low 50 QPSK 10/11 -5 -25.01 Pass -13 -21.78 Pass
Low 50 BPSK 10/11 -5 -13.99 Pass -13 -13.72 Pass
High 50 QPSK 32/0 -5 -6.97 Pass -13 -14.11 Pass
High 50 BPSK 32/0 -5 -6.29 Pass -13 -15.05 Pass
High 50 QPSK 8/24 -5 -21.06 Pass -13 -19.85 Pass
High 50 QPSK 10/11 -5 -13.08 Pass -13 -13.23 Pass
High 50 BPSK 10/11 -5 -12.75 Pass -13 -13.25 Pass
Low 100 QPSK 64/0 -5 -13.54 Pass -13 -16.69 Pass
Low 100 BPSK 64/0 -5 -11.52 Pass -13 -16.51 Pass
Low 100 QPSK 8/0 -5 -5.11 Pass -13 -15.74 Pass
Low 100 QPSK 20/22 -5 -15.49 Pass -13 -16.21 Pass
Low 100 BPSK 20/22 -5 -18.42 Pass -13 -15.82 Pass
High 100 QPSK 64/0 -5 -14.52 Pass -13 -16.37 Pass
High 100 BPSK 64/0 -5 -14.23 Pass -13 -18.62 Pass
High 100 QPSK 8/58 -5 -21.16 Pass -13 -19.92 Pass
High 100 QPSK 20/22 -5 -15.46 Pass -13 -16.65 Pass
High 100 BPSK 20/22 -5 -17.29 Pass -13 -16.48 Pass

Note: Both DFT-s-ODFM and CP-OFDM waveforms are evaluated, and the DFT-s-ODFM is the worst case.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM

NR Band n260 / 50MHz / QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM

NR Band n260

/ 50MHz / QPSK

Lowest Band Edge / Full RB (10/11)

Highest Band Edge / Full RB (10/11)

Ref Level 50.00 dBm  Offset 50,30 JB

. sou Ref Level 5000 dBm  Offset 5030 dB Mode Auto Sweep seL
Caunt 100/100 Count 100/100
1 Spurious Emissions 1 wg
Limit Ched AL
Line _SPUR|OUS_LINE_ABS_042 L US_LINE_ABS_042
40 dBm be 1
30 dBan- P
20
10 dr !I 10 dBv ‘\.
° | ° i
SPURIOUS_HINE J'.h\' 0902 SPURIOLS_HNE _ARS O Il
oand ! H. Is » Y | L T
U 1Y " B P, | — . o W U P S
-30 30 dBa
-40 -40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36,500 6Hz 36.995 GHz 1,000 MHz 36.993 64 GHz -12.48 dBm 0.52 dB 36,500 GHz 36,995 GHz 1,000 MHz 3662600 GHz 25.03 dBm 12.03 dB
36.995 GHz 37.000 GHz 1.000 MHz 3699627 GHz -11.57 dBm 657 dB 6995 GHz 37.000 GHz 1,000 Miz 36.99714 GHz 25.88 dB -20.88 dB
37.000 GHz 40.000 GHz 1.000 MHz 3701842 GHz 37.92d8m -62.08 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.97886 GHz 37.33 dBm -62.67dB
40,000 GHe 40,005 GHe 1.000 Mz 40,001 12 GHz -2232dBm 17.32dB 40,000 GHz 0,005 GHz 1000 MHz 00349 GHz 13.08 dBi B08dB
40.005 GHz 40.500 GHz 1.000 MHz A0.05287 GHz -22.28 dBm 29.28d 40.005 GHz 40.500 GHz 1.000 MHz 40.00587 GHz -13.23 dBm 02348
oty DN o DN feacy

22:55:31 24.03.2021

23:16:42 24.03.2021

NR Band n260

/ 50MHz / BPSK

Lowest Band Edge / Full RB (32/0)

Highest Band Edge / Full RB (32/0)

RefLevel 5000dBm  Offtset 50.30 B Miode Auto Sweep £

Caunt 100/100

1 Spurious Emissions

Ref Level 5000 dBm  Oftset 50308 Made Auto Sweep oo
Count 100/100

1 Spurious Emissions 1 Avg

Line SPURJOUS LNE_ABS of2 Jlous_une_ags_odz
30
20 |r1| |r‘|
1 10 dBin |
[ 0
! |
SPURIOUS HINE ABS 002 SPURIOLS_HNE _ARS O h
- ’Ji W ! 3 - - f he -
L mrtod O T Tt -
30 30 dBa
40 -40.
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36995 GHz 1.000 MHz 36.993 89 GHz -14.35 dBm -1.35 dB 36,500 GHz 36,995 GHz 1,000 MHz 36.65068 GHz -24.94 dBm 11.94 B
36995 GHz 37.000 GHz 1.000 MHz 3699999 GHz -789d8m ;289dB 36.995 GHz 37.000 GHz 1,000 Miz 36.99823 GHz 25.50 dBm -20.50 di
37.000 GHz 40.000 GHz 1.000 MHz 37.04364 GHz 27.23d8m -72.77 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.99339 GHz 27.35 dBm -7265dB
40000 GHz 40005 GHz 1.000 MHz 4000227 GHz -22.36 dBm -17.36 dB 40,000 GHz 40,005 GHz 1,000 MHz 40.00004 GHz 6.29 dBm -1.29 dI
40.005 Gz 40,500 GHz 1.000 MHz A0.06251 GHz 22.06 dBm -9.06dB 40.005 GHz 40.500 GHz 1.000 MHz 4001774 GHz -15.05 dBm -2.05 dB
ety 0 R —

23:10:00 24.03.2021

23:19:50 24.03.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB (32/0)

Highest Band Edge / Full RB (32/0)

Ref Level 50.00dBm  Oftset 5030 B

Mode Auto Sweep

Ref Level 50.00 dBm  Offset 50,30 dB Mode Auto Sweep s6L
Count 100/100
1 Spurious Emissions 1 Avg
Limit Ched
Line _SPUR|OUS,_LINE_ABS_02
404
30 dBan-
20 | T
10 dB t 10 dBv
0 0
|
SPURBOLS_HNE A8 102 SPUROLS_HNE ABS©
20 f -20
! N (=

ity NV Y QR W ST = - - - Ao
-30 30 dBa
-40 -40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar

36,500 6Hz 36.995 GHz 1,000 MHz 36.99413 GHz -13.58 dBm 0.58 dB 36,500 GHz 36,995 GHz 1,000 MHz 36.67057 GHz -25.10 dBm 121048 |

36.995 GHz 37.000 GHz 1.000 MHz 3699994 GHz 713d8m 213 dB 6995 GHz 37.000 GHz 1,000 Mz 36.99613 GHz 25.85 dBm -20.85 dB

37.000 GHz 40.000 GHz 1.000 MHz 37.04289 GHz 27.23 dBm 72.77 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.99255 GHz 26.25 dBm -73.75dB

40,000 GHe 40,005 GHe 1.000 Mz 40,00193 GHz 2217 dBm 17.17dB 40,000 GHz 0,005 GHz 1000 MHz 30.00006 GHz 5.97 dBm 157d8

40.005 GHz 40.500 GHz 1.000 MHz A0.10680 GHz 22.25 dBm 25 di 40.005 GHz 40.500 GHz 1.000 MHz 40.00562 GHz -14.11 dBm 11148

e DR e N S

23:08:57 24.03.2021

23:21:20  24.03.2021

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / 8 RB (8/0)

Highest Band Edge / 8 RB (8/58)

Ref Level 50,00 dBm  Offset 50.30 JB

Mode Auto Sweep 6L
Count 100/100
i s
Line_SPURIoUS_UNEABS_0f2
40
30
20
o
Souttos e s
'
| f | 1
ol PO P Y O SO N O \ ———
0
a0
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz
2 Result Summai
36.500 GHz 36.990 GHz 1.000 MHz 36.704 60 GHz -15.74 dBm -2.74 dB
36990 GHz 37.000 GHz 1.000 MHz 36.99988 GHz -5.11 dBm -0.11 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.01270 GHz 31.98 dBm -68.02 dB
40.000 GHz 40.010 GHz 1,000 MHz 40.00218 GHz -22.34 dBm -17.34 dB
40.010 GHz 40.500 GHz 1.000 MHz 40.024 08 GHz -22.36 dBm -9.36 dB
oy e,

00:30:30 25.03.2021

TRP Measurement

SWP Count 100
SwP: 2001

MK2

Freg: 40.000 GHz
922 dBm Lewe 60 dBy
Delta: -6.922 dB Delta: -16. 1¢

REW. 1.00 MHz
WE 3.00 MHZ
Trace: AYVERAGE

Cent Freg 40,000 GHz
Span: 1000000 MHz
Dector. RMS

B0

m

60 dB

Level (#Bm)
&

5

-10 —‘
MK1

-25

4036

3998 4008 40.28 4046

Freguency (BHz)

3858 3968 9T 3980 4018
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ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B

DFT-s-OFDM

NR Band n260 / 100MHz / BPSK

Lowest Band Edge / Full RB (20/22) Highest Band Edge / Full RB (20/22)

RefLevel 5000dBm  Ofset 5030 4B Madal Ao Swmp saL Ref Level 50.00 dBm  Offset 5030 4B Mode Auto Sweep

Count 100/100
1 Spurious Emissions

1 Spurious Emissions

Line _SPUR|OUS,_LINE_ABS_02 s Us_LINE_ass_od2
404 be 1
" "
30 dBan- T T T
20
10 dB ‘ L 10 dBie .o . J -
0 ". .‘ o g r!
SPURIOUS_HINE ABS 002 SPURIOUS HME ABS O l
; J . J L
20 dbene L] A 1f - 20 all . i
LMH-JU UL-’N-.MJL..—W\-—F-— A R BT) PN URY WS %) W N A, e
-30 30 dBa T
-40 -40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 6Hz 36,990 GHz 1,000 MHz 36.73839 GHz -15.82 dBm -2.82 dB 36,500 GHz 36,990 GHz 1,000 MHz 36.69235 GHz -24.99 dBm -11.99 4B
36.990 GHz 37.000 GHz 1.000 MHz 36 2 -18.42d8m -1342d8 6990 GHz 37.000 6Hz 1,000 Mz 36.99057 GHz -25.75 dBm -20.75dB
37.000 GHz 40.000 GHz 1.000 MHz 37.06014 GHz 33.67dBm -66.33 dB 37.000 GHz 40.000 GHz 1000 MHz 39.94586 GHz 34.57 dBm -65.43 dB
40,000 GHe 40.010 GHz 1.000 Mz 40.00657 GHz -2233dBm -17.33 dB 40,000 GHz 20010 GHz 1000 ks 3000076 GHz 739 dBm 122548
40.010 GHz 40.500 GHz 1.000 MHz A0.057 38 GHz -22.09dBm 9.09dB 40.010 GHz 40.500 GHz 1.000 MHz 40.48714 GHz -16.48 dBm -3.08 dB
[ AR neay S UND

00:28:25 25.03.2021 23:34:23  24.03.2021

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB (20/22) Highest Band Edge / Full RB (20/22)

RefLevel 5000 dBm  Offset 50.30 b WMode Auto Sweep sa Ref Level 5000 dBm  Offset 5030 8 Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avg

1 Spurious Emissions

40 dBr T T
30 ] u
20
| 10 dBim . . -
] \ I“\
0 ‘f 1 o " |
SPURIOUSHINE ABS 007 SPUSIOUS HNE ARS© i
R N
20 dben Tt fh . "“ - - 20 n A ~
i R P W) WL G |1 S i , il et W s -
30 30 dBm :
40 -40.
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/
2 Result Summar 2 Result Summar
36500 GHz 36,990 GHz 1.000 Mz 36.98841 GHz -16.21 dBm -3.21dB 36,500 GHz 36,990 GHz 1,000 MHz 36.68084 GHz -25.08 dBm -12.08 dB
36.990 GHz 37.000 GHz 1.000 MHz 36.99278 GHz -15.49d8m -10.49 d8 6990 GHz 37.000 6Hz 1,000 Mz 36.99199 GHz -25.79 dBm -20.79dB
37.000 GHz 40,000 GHz 1000 Mz 37.05967 GHz 33.58dBm -66.42 dB 37.000 CHz 40.000 GHz 1000 Mz 3993986 GHz 46 dBm 65,54 dB
40000 GHz 40,010 GHz 1.000 MHz 40.00500 GHz -2253dBm -17.53 dB 30.000 GHz 20.010 GHz 1,000 MHz 3000467 GHz -15.46 dBm 0.46
40.010 GHz 40,500 GHz 1.000 MHz A0.03508 GHz -22.40 dBm -9.40dB 40.010 GHz 40.500 GHz 1.000 MHz 40.48739 GHz -16.65 dBm -3.65 dB
T o I -
v preret]

00:27:38 25.03.2021 23:32:12  24.03.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM

NR Band n260 / 100MHz / BPSK

Lowest Band Edge / Full RB (64/0)

Lowest Band Edge / Full RB (64/0)

Ref Level 50.00 dBm  Offset 50,30 JB

00:28:46 25.03.2021

Mode Auto Sweep sou Ref Level 5000 dBm  Offset 5030 d8 Mode Auto Sweep seL
Caunt 100/100 Count 100/100
1 Spurious Emissions
Line _SPUR|OUS,_LINE_ABS_02 s Us_LINE_ass_od2
404 be 1
30 dBm
[l
20 M“|
10 dBr ! 10 dBer
0 ‘ o |
SPURIOUS_HINE ABS 00; SPURIOLS_HNE_ARS O T
E) ."\J L 20 Y I,
O W) oy M s b S A o - i
-30 30 dBa
-40 -40.
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar I
36500 6Hz 36,990 GHz 1.000 MHz 36.96514 GHz 1651 dBm -3.51 dB 36,500 GHz 36,990 GHz 1,000 MHz 36.66713 GHz 25.08 dBm -12.08 dB
36.990 GHz 37.000 GHz 1.000 MHz 36.99994 GHz -11.52d8m 652dB 6990 GHz 37.000 6Hz 1,000 Miz 36.99890 GHz 26.00 dBm -21.00dB
37.000 GHz 40.000 GHz 1.000 MHz 37.08442 GHz 23.43dBm -76.57 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.94202 GHz 24.33 dBm -75.67 dB
40,000 GHz 40,010 GHz 1,000 MHz 40.00102 GHz 22.29dBm -17.29 dB 40,000 GHz 20,010 6Hz 1,000 Wbz 00020 GHz 1423 dBm 523dB
40.010 GHz 40.500 GHz 1.000 MHz A0.03951 GHz 22.23 dBm 9.23dB 40.010 GHz 40.500 GHz 1.000 MHz 40.03020 GHz -18.62 dBm 5.62 B
reoty I s [ ] o MEaT
00:29:06 25.03.2021 23:36:02 24.03.2021
e i e Mode Auto Sweep saL - Ref Level 5000 dBm  Offset 5030 d8 Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
30
20 "“|
| 10 dBer
[ i 0
SPURIOUS HINE ABS 00, SPURIOLS_HNE_ARS O | T
y /N
-20 20 o
R W N et =om -~y TN et
30 30 dBa
40 -40.
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36990 GHz 1.000 MHz 36.98669 GHz -16.69 dBm 3.69 dB 36,500 GHz 36,990 GHz 1,000 MHz 36.72884 GHz -24.93 dBm -11.93 B
36990 GHz 37.000 GHz 1.000 MHz 37.00000 GHz -13.54d8m 854dB 6990 GHz 37.000 6Hz 1,000 Miz 36.99952 GHz 25.97 dBm 2097 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.08601 GHz 22.64d8m -77.36 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.93742 GHz 23.29 dBm -76.71 dB
40000 GHz 40,010 GHz 1.000 MHz 40.00060 GHz -22.50 dBm -17.40 dB 40,000 GHz 40010 GHz 1,000 MHz .00016 GHz 14,52 dBm 052dB
40.010 GHz 40500 GHz 1.000 MHz 4007355 GHz 22.12 dBm 9.12 dB 40.010 GHz 40.500 GHz 1.000 Mz 4001110 GHz 1637 dBm 33748
[ R o I

133738

23:37:38  24.03.2021
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e% FCC RADIO TEST REPORT Report No. : FG130414B

SPORTON LAB.

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.

NR Band n260 (30MHz-1GHz)

Horizontal
4Level {dBm) Date: 2021-03-12
3.8
13
7.5
3.
5.0
58, L\‘
725 WA
WWNJAWWW
. \J\ e T W
: P
30 100 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 03CHI0-HY
Condition :-13 EIRP_WO HORIZONTAL
Project 1130414
:n260 4 Module 1CC
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 30.00 -44.83 -31.03 -13.00
Vertical

1 Level {dBm) Date: 2021-03-12

A .

T25(\f
W \J\m WW*‘WMW

-86.3]
%30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 03CH10-HY
Condition :-13 EIRP_WO VERTICAL
Project 1130414
:n260 4 Module 1€C
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 30.00 -48.91 -27.91 -13.00
TEL : 886-3-327-3456 Page Number : B3-100f 18

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B
NR Band n260 (1GHz-18GHz)
Horizontal
oLevel (dBm) Date: 2021-03-12
- 3
-40.0|
1
-50.0 I
I e e Wy
-60.0|
."“WW
-70.0
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site : 03CH10-HY
Condition : -13 EIRP_WO HORIZONTAL
Project 1130414
: n260 4 Module 1CC
Over Limit
Freg Llevel Limit Line
MHz dBm dB dBm
1 17439.00 -47.49 -34.49 -13.00
Vertical
oLevel (dBm) Date: 2021-03-12
1 a3
-40.0]
1
-50.0| pA gt
WWMWW
509 W"J
|4
-70.0]
1000 4000. 6000. 2000 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CHI0-HY
Condition :-13 EIRP_WO VERTICAL
Project 1130414
11260 4 Module 1CC
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 17847.80 -46.12 -33.12 -13.08
TEL : 886-3-327-3456 Page Number :B3-110f18
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG130414B

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

Uit

RefLevel 20,50 B Offset 50.30 08 Mode Auto Sweep saL RefLevel 20,50 B Offset 50.30 08 Mode Auto Sweep

PAsS Uine _SPURIOUS_UNE_ABS_ 02 PAsS
10 10
o o
SPURIOUS_LINE |ABS 002 | | SPURIOUS_LINE |ABS 002

e T T TANA A A A e M W N

<70 dbm- + 4 + <70 dbm-
18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GHz 18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GH;
P P
18.000 GHz 36500 GHz 1.000 MHz 36.48063 GHz -22.93 dBm -9.93 dB 18.000 GHz 36500 GHz 1.000 MHz 36.48757 GHz -24.93 dBm -11.93 dB.
W o D
04:56:00 24.03.2021 05:36:08 24.03.2021

Middle Channel / 50MHz

Middle Channel / 100MHz

RefLevel 20,50 B Offset 50.30 08 Mode Auto Sweep saL RefLevel 20,50 B Offset 50.30 08 Mode Auto Sweep

s6L

Court 106/100

Ui Chec Ui Chec
Uine _SPURIOUS_UNE_ABS_ 02 PAsS Uine _SPURIOUS_UNE_ABS_ 02 PAsS

10 10

o o

SPURIOUS_LINE |ABS 002 | | SPURIOUS_LINE |ABS 002

R M W S N P e N N i e P amtien P i i S R

<70 dbm- + 4 + <70 dbm-
18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GHz 18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GHz
P P
18.000 GHz 36500 GHz 1.000 MHz 32.22924 GHz -32.70 dBm -19.70 dB 18.000 GHz 36,500 GHz 1.000 MHz 32.19686 GHz -32.73 dBm -19.73 dB. I
N o .
0s:40:28 24.03.2021 054550 24.03.2021

Highest Channel / 50MHz

Highest Channel / 100MHz

hec Phss Uit

RefLevel 20,50 B Offset 50.30 08 Mode Auto Sweep saL RefLevel 20,50 B Offset 50.30 08 Mode Auto Sweep

Unnic Che
line _5PURIOUS _UNE_ABS_02 Phss Uine _SPURIOUS_UNE_ABS_ 02 PAsS

10 10

o o

SPURIOUS_LINE |ABS 002 | | SPURIOUS_LINE |ABS 002

T TN AL A A e e AN e Ml o W o R

<70 dbm- + 4 + <70 dbm-
18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GHz 18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GHz
P P
18.000 GHz 36500 GHz 1.000 MHz 32.21131 GHz -32.59 dBm -19.59 dB 18.000 GHz 36,500 GHz 1.000 MHz 32.19744 GHz -32.70 dBm -19.70 dB.
N o .
07:56:23 24.03.2021 oB:01:3 24.03.2021

Remark: In band and out of band frequencies are omitted.
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FG130414B

CP-OFDM

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

ultiView bectrum ultiView sectrum
RefLevel 2050 dBm  Offvet 503008 Mode Auto Sweep set Reflevel 2050dBm  Offset 503008 Mode Auto Sweep set
ks 7hss
10 10
o o
SPURIOUS UNE ABS 002 SPURIOUS UNE ABS 002
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18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
2 Remult Surmem 2 Remult Surmem
18,000 GHz 36,500 GHz 1.000 MHz 32.19628 GHz -32.71 dBm -19.71 dB 18,000 GHz 36,500 GHz 1.000 MHz 32.19802 GHz -32.40 dBm -19.40 dB
P P
N et L SUGET

07:57:54 24.03.2021

08:03:18 24.03.2021

Middle Channel / 50MHz

Middle Channel / 100MHz

ultiView pectrum ultiView sectrum
RefLevel 20,50 B Offset 50.30 08 Mode Auto Sweep saL RefLevel 20,50 B Offset 50.30 08 Mode Auto Sweep saL
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e s e s |
18000 GHz 36.500 GHz 1.000 MHz 32.20727 GHz -32.79 dBm -19.79dB 18000 GHz 36.500 GHz 1.000 MHz 32.21941 GHz -32.80 dBm -19.80 dB

e e

05:42:30 24.03.2021

05:47:11 24.03.2021

Highest Channel / 50MHz

Highest Channel / 100MHz

ultiView pectrum ultiView sectrum

RefLevel 20,50 B Offset 50.30 08 Mode Auto Sweep saL RefLevel 20,50 B Offset 50.30 08 Mode Auto Sweep saL
Unic Chech Unic Chech
Uine _SPURIOUS_UNE_ABS_ 02 hss Uine _SPURIOUS_UNE_ABS_ 02 PAsS
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i i
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™™

<70 dbm 70 dbm-
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
e s e s
18.000 GHz 36.500 GHz 1.000 MHz 32.196 28 GHz -32.71 dBm -19.71 dB 18,000 GHz 36,500 GHz 1.000 MHz 32.19802 GHz -32.40 dBm -19.40 dB
T T

07:57:54 24.03.2021

08:03:18 24.03.2021

Remark: In band and out of band frequencies are omitted.
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NR Band n260

(40GHz-60GHz)

TRP Measurement MK1

Cent Freg: 50000 GHz  REVY 1.00 MHz  SWP Court: 100 Freq: 53.061 GHz

Span; 20000.000 MHzZ WEWY: 300 MHZ - SWWP: 20001 Level: -19.264 dBm

Dectar: RMS Trace: AYERAGE Delta: 5,264 dB
a0
15

10

-15 MKL

Lewvel (dBm)
Yo b
[=]

T T T T T T T T T
40 42 44 46 48 a0 52 a4 a6 58 &0
Frequency (GHz)

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 +0.34 + 107 + 20log(1.2) — 104.8 = 46.4 (dB)

TEL : 886-3-327-3456 Page Number :B3-140f18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

NR Band n260

(60GHz-90GHz)

Spectrum

(=)

Ref Level 20.00 dem  Offset 49.50 dB & RBW 1 MHz
SWT 90 ms & VBW 3 MHz

ExtMix E

Mode Auto Sweep
SGL Count 100/100

@ 1Rm AvgPwr AutolD

Limit ¢heck PABS
Line -13 dBm PA
10 dBm

M1[1]

oT
@

28.64 dBm
61.794790 GHz

0 dBm

-10 dBm

-13 dBm
-20 dBm

M1
-30 dem

40 B — | g |

-50 dBm

-60 dem

-70 dem

CF 75.0 GHz 32001 pts

Span 30.0 GHz

T : Ready

Date: 28 MAR.2021 16:39:01

4

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=45.4 + 0.34 + 107 + 20log(1.2) — 104.8 = 49.5 (dB)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:B3-150f18



ssamonias. FCC RADIO TEST REPORT

Report No. : FG130414B

NR Band n260

(90GHz-140GHz)

Spectrum

=)

Ref Level 20.00 dBm

SGL Count 100/100

Offset 52.90 dB @ RBW 1 MHz

SWT 1E0ms & VBW 3 MHz Mode Auto Sweep

ExtMix F

@ 1Rm AvgPwr AutoID

Limit Gheck PABS M2[1] -24.82 dBm|
Line -13 dBm PABE 98.85832 GHz
10 dBm M1[1] -22.67 dBm|
135.33530 GHz
0 dBm
-10 dBém
13 dBm
iy
-20 dBm e k\-—‘
dBrn T |
R e Ny [
""’\-—--—"/-h.
-40 dBm
-50 dBm
-60 dBém
-70 dBém

CF 115.0 GHz

32001 pts

Span 50.0 GHz

( i

] Ready NERNENERY 4
Date: 28. MAR. 2021 16:32:31
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=48.8 +0.34 + 107 + 20log(1.2) — 104.8 = 52.9 (dB)
TEL : 886-3-327-3456 Page Number : B3-160f 18

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FG130414B

NR Band n260

(140GHz-200GHz)

Spectrum

=)

SGL Count 100/100 ExtMix G

Ref Level 20.00 dBm Offset 57.50 dB @ RBW (CISPR) 1 MHz
SWT 180 ms & VBW 3 MHz

Mode Sweep

@ 1Rm AvgPwr AutoID

Limit ¢heck
Line -13 dBm
10 dBm

paEs M1[1]

-14.29 dBm
163.54080 GHz

0 dBm

-10 dBm

13 dBm
-20 dBm: |

-30 dBm:

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 170.0 GHz

32001 pts

Span 60.0 GHz

( i

Date: 28.MAR 2021 16:24:26

Ready

NENERREEY e p

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

=53.4+0.34 + 107 + 20log(1.2) — 104.8 = 57.5 (dB)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : B3-170f 18



saranas. FCC RADIO TEST REPORT Report No. : FG130414B
Frequency Stability
Test Conditions NR Band n260 / Middle Channel Limit
CW tone Note.
Temperature Voltage
. Frequency Deviation Deviation
(°C) (Volt) Result
(GHz) (kHz) (ppm)
50 120 38.4998971 102.900 2.673
40 120 38.500024 -24.000 0.623
30 120 38.5001219 -121.900 3.166
20(Ref.) 120 38.5 0.000 0.000
10 120 38.5001179 -117.900 3.062
0 120 38.5002338 -233.800 6.073
PASS
-10 120 38.5002408 -240.800 6.255
-20 120 38.5002727 -272.700 7.083
-30 120 38.5002757 -275.700 7.161
20 102 38.500012 -12.000 0.312
20 120 38.500005 -5.000 0.130
20 138 38.500008 -8.000 0.208
Note: The frequency fundamental emissions stay within the operation band.
TEL : 886-3-327-3456 Page Number : B3-180f 18

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG130414B

Appendix B.4 Radiated Test: NR Band n261 (Beam ID: 63+319)

Occupied Bandwidth

Mode DFT-s-OFDM 4 Modules NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz
Mod. BPSK | QPSK | 16QAM | 64QAM | BPSK | QPSK | 16QAM | 64QAM
Lowest CH - 45.11 - - - 90.19 - -
Middle CH - 45.41 - - - 90.47 - -
Highest CH 45.27 45.27 45.06 45.19 87.77 90.44 88.4 87.94
Mode CP-OFDM 4 Modules NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH - 45.10 - - 92.57 -
Middle CH - 45.18 - - 92.55 -
Highest CH 45.30 45.25 45.20 92.7 92.91 92.39
TEL : 886-3-327-3456 Page Number :B4-10f19

FAX . 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FG130414B

NR Band n261
Lowest Channel / 50MHz / QPSK Lowest Channel / 100MHz / QPSK

RefLeved 5000dBm  Oftset 35,63 08 = REW 1 MKz

RefLeved 5000dBm  Oftset 35,63 08 = REW 1 MKz

At 108 ® SWT__12ms = VB 3 Mz Mode Auto Sweep At 108 ® SWT__12ms = VB 3 Mz Mode Auto Sweep
| Gecupied Bandwidth | Gecupied Bandwidth
n
w w
v S B A )
30 - 30 b - : - =
/ % X
20 dBm ! v 20 dBm ' b
/ \ | \
10, 1 Y 10, T 1
/ ! | \
o T o
AR J
e - A ™ T
20 B 20 dbor
(CF 27,525 GHr 1001 pts 10.0 M2/ Span 100.0 MHz | | [ 27.55 GHz 1001 prs 20.0 MHz/. Span 200.0 MHz
7 Marker Tabic
Wi 1 2754508 GHz 35.24 dBm [rerey 25.114622812 MHz Wi 1 27.566 78 GHz 32.39 dBm [rerey 90.198 71204 MHz
n 1 275023585 6He 30.10 dbm G B Centroid 27524916 828 GHz n 1 27503545 6Hz 2583 dbm G B Centroid 27548 694 019 GHz
2 1 2547441 GHe 2811 dbm Ocx By Freq Offset 83171805353 ke 2 1 27593 743 GHe 2689 dbm Ocx By Freq Offset 1,355 981 350 WHz
P .
oo INNEM o [T
12:22:47 15.03.2021 21:36:11 12.03.2021

Middle Channel / 50MHz / QPSK Middle Channel / 100MHz / QPSK

RefLeved 50.00dBm  Oftset 34,5008 = REW 1 MKz RefLeved 50.00dBm  Oftset 34,5008 = REW 1 MKz
At 1508 = SWT  12ms ® VBW 3 Mz Mode Auto Sweep At 1508 = SWT  12ms ® VBW 3 Mz Mode Auto Sweep
1 Occupied Bandwidth \ 1 Occupied Bandwidth

w0 w0
LA A ~ . ¥
w o -~ -, . 0 e 1 = =
7 = —_r ¥
20 dim ! ! 20 dim 1 +
0 ! 0 { !
1 Y ! |
Q ! Q / \
PR N N i
gt Sy, " A i o
Rt T e
20 B 20 B
17,925 M 1001 prs 1.0 MiHa/ Span 100.0 Wiz | | (CF27.925 G¥x 1001 prs 260 M/ Span 200.0 Mz
[2 Marker Table [2 Marker Table |
[ 1 27.90652 GHz 33.31 dBm Qe B 45419389877 MHz [ 1 27.88344 GHz 31.60 dBm Qe B 90477757 714 MHz
n 1 279022117 6He 28.84 dBm e B Ceniroid 27924921 421 GHz n 1 27878585 GHe 25.92 dBm e B Ceniroid 27923823 732 GHz
! 1 279476311 GHe 2803 dbm G B Freq Offset 78578 601 611 kHe ! 1 27959063 GHe 26,85 dbm G B Freq Offset 1,176 268313 Mz
e NN UL [N
04:14:45 13.03.20m 04:18:21 13.03.207

Highest Channel / 50MHz / QPSK Highest Channel / 100MHz / QPSK

RefLeved 50.00dBm  Oftset 34,5008 = REW 1 MKz RefLeved 5000dBm  Oftset 35,63 08 = REW 1 MKz

At 1508 = SWT_1.2ms = VBW 3 hirz_Mode Auto Sweep At 1008 = SWT 1.2 = VBW 3 nirz_ Mode Auto Sweep
W] 3336 o)
183057200 GH
w0 w0
" e ~ o 30 — = = <+ o -
20 dom i L 20 dom ' |
| 1 | i
0 10 i 1
o A o
e AT (LT e
20 B 20 B
38,325 6Hr 1001 prs 1.0 MiHa/ Span 100.0 Mtz | | (F27.55 Gtz 1001 prs 260 M/ Span 200.0 Mz
[2 Marker Table
[ 1 28.30572 GHz 33.36 dBm Qe B 4521291508 MHz [ 1 21.56678 GHz 3239 dBm Qe B 90.198 71204 MHz
n 1 283017189 GHz 28.26 dBm e B Ceniroid 28124355 381 GHz n 1 27503545 6He 25,83 dBm e B Ceniroid 21.548644019 GHz
! 1 283465918 GHe 2871 dbm G B Freq Offset 644,618 871 104 kHe ! 1 27593 743 GHe 26,85 dBm G B Freq Offset 1,355 581 354 MHz
e NN U e NN
06:58:36 12.03.2071 71:36:11 12.03.20m

TEL : 886-3-327-3456 Page Number :B4-20f19
FAX . 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FG130414B

DFT-s-OFDM

NR Band n261

Highest Channel / 50MHz / BPSK Highest Channel / 50MHz / 16QAM

Reflevel 5133 0Bm  OMset 4563 08 = RBW 1 Mz

Reflevel 5133dBm  Offset 456308 = RBW 1 Wiz

155 & SWT 1.2 = VBW 3 Mz Mode Auto Sweep At 155 & SWT 1.2 = VBW 3 Wz Mode Auio Sween
% 1
218313810084y

40 X 40
“ - - R L. “ DA e T o

/ 0 f |

/ \ / |
2 - 2
10 b + 10 b -

/ |

o . F BT ° P
[ - R I || e e
40 dBim 40 dBm-
[RIERL 1001 prs 10,0 MiHa/ Span 100.0 MHz | | |CF 28.325 Ghz 1001 pts 16,0 Mz Span 100.0 MHz

M 1 2831341 GHz 37.26 dBm Occ B 45269791 MHz M 1 28.307 22 GHz 3690 dBm Occ B 45.056552 805 MHz
m 1 28.302 1838 GHz 3167 dBm Ot B Centroid 28324818681 GHz m 1 283022105 GHz 3143 dBm Ot B Centroid 2830473881 GHz
n 1 283474536 GHe 30.78 dBm Ocr B Freq Offset 181318 SOBER2 kHe n 1 283472671 GHe 30.12 dBim Ocr B Freq Offset 261189 689 621 kHe
" T " PR
eswcios ERIAEIEER w Vewins AEINEENER e
12:37:57 30.03.2021 12:38:24  30.03.2021

Highest Channel / 50MHz / 64QAM Highest Channel / 100MHz / BPSK

Reflevel 5133 0Bm  OMset 4563 08 = RBW 1 Mz Reflevel 5133 0Bm  OMset 4553 08 = RBW 1 Wiz

m 5 & ST 1.2ws = VBW 3 N Mode Auto Swerp m 158 & ST 1.2mws = VW 3 Wz Mode Auto Sween
1 Occupied Bandwidth 1 Occupied Bandwidth
) 28317 100 GHz|
40 40
— P o
1 ] 1 o
0 I | 0
7 . )

10 88 { 10 88 /

/ 4 | \

y ) | \
o = LT o ] !
s o e ] \

v o,
R o -} .
el Mo 1] s TR

40 dBm- 40 dBm-
|CF 28.325 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz | | [CF 28.3 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
2 Marker Toble 2 Marker Toble

M 1 2831781 GHz 3687 dBm Occ B 45.185665962 MHz M 1 28.30539 GHz 35,08 dBm Occ B B7.761 366862 MHz
m 1 28302 155 GHz 30.43 dBm Ot B Centroid 28324747 841 GHz m 1 28,055 888 GHz 2543 dBm Ot B Centroid 28,099 768 136 GHz
n 1 283473007 GHz 29.74 dBm Ocr B Freq Offset 152,159 018181 kHe n 1 28,343 649 GHz 30.28 dBim Ocr B Freq Offset 331613 723 454 kHe
" T " PR
Vesicios AEINEIEER w Veswcins AEIAENEER vy M
12:38:56 30.03.2021 12:44:18 30.03.2021

Highest Channel / 100MHz / 16QAM Highest Channel / 100MHz / 64QAM

Reflevel 5133 B Offset 455368 = RBW 1 MKz Reflevel 5133 dBm  Offiet 45538 = RBW 1 Mz

5 0 2ms = VEW 3 Wz Mode Auto Sweep At 1503 @ SWT_1.2ms ® VEW 3 Wiz Mode Auto Sween
M n oo o
Y — soeh - - a0 P s = Lot
0 t 0 t
. | f |
10 dBerr ! " 10 dBerr i l-‘
! \ ] "
I ] ! \
0. T ¥ 0. i T
N, R / e
o T o i Jod v
T ey RPN e Ve g e Propo sl
40 dbon 40 dBim
[FEEI 1001 prs 20.0 M/ Span 200.0 MHz | | [ 28.3 Gz 7001 pts 20.0 M/ Span 200.0 MHx
12 Marker Table 12 Marker Table
Ml 1 282984 GHx 34.35 dBm et Bur 6,397 996 397 MHz 2831219 GHz 33.21 dBm et Bur £1.947 675887 MHz
m ! 28.255.408 GHz 2450 dim Occ B Centroid 28299607 231 GHz 28255901 GHz 2341 dbm Occ B Centroid 28,299 874657 GHz
7] i 26343806 GHz 26,07 dbim Occ B Freq Offset 392,763 467 072 kiz 26343849 GHe 27.65 dbm Occ b Freq Offset 125,342 585 604 ktiz
iy IENEERENR o WEm g EERNEREER o

12:44:33 30.03.2021 12:44:50 30.03.2021

TEL : 886-3-327-3456 Page Number :B4-30f19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

CP-OFDM

NR Band n261

Lowest Channel / 50MHz / QPSK

Lowest Channel / 100MHz / QPSK

ultiView et
RefLevel 50,00dBm  Offset 453 B = RBW 1 MHz
At 1006 & SWT
1 Occupied Bandwidth

1.2 ms = VBW 3MHz _ Mode Auto Sweep

ultiView et
RefLevel 50,00dBm  Offset 453 B = RBW 1 MHz
At 1006 & SWT
1 Occupied Bandwidth

1.2 ms = VBW 3MHz _ Mode Auto Sweep

[
w0 w0
30 = - v T 30
20 dBo B 20 dBo gJ N
{ f |
! |
0 1 r 0 f }
d [} / \
o e o / ‘
M g " P
- AT gt
20 dBm 20 dBm
[FIE 1001 ps 10,0 MH/ Span 100.0 MHz | | (€F27.35 GHx 1001 ps 20,0 M/ Span 200.0 Mz
[2 Marker Table

W 1 2151391 GHz 31.41 dBm Qcc B 45108514519 MHz W 1 2758457 GHz 28.59 dBm Qcc B 92.574848979 MHz
n 1 275025743 GHz 2538 dbm Occ B Centroid 27525 128578 Gz n 1 27503582 Gz 2150 dbm. Occ B Gentroid 27549829 126 Gz
i ! 215076828 G 26.05 dien Oce B Freq Offset 128577810471 ke i ! 27,59 117 Ghz 2216 dien Oce B Freq Offset 170574 367 324 ke
P T
oo NENNM o o ENEEEM o
12:23:07 15.03.2021 21:37:00 12.03.2021

Middle Channel / 50MHz / QPSK

Middle Channel / 100MHz / QPSK

RefLevel 50,00dBm  Offset 44505 = RBW 1 MHz

RefLevel 50,00dBm  Offset 44505 = RBW 1 MHz
At 15 06 & SWT

1.2 ms = VBW 3MHz _ Mode Auto Sweep

e 1505 @ SWT_12ms = VBW 31z _Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
W
w0 w0
30 == e 30
T R S ATa™ v .
I o . evto o et .
20 dm . % 20 dm 1
{ b |
10 / 4 10 J"
o 4 o %
- - e, ; \
P T 2 . N A \
o | | bartets o s
s SRRV
20 dBar 20 dBar
(LI 1001 pis 10,0 Wi/ Span 100.0 Wz | | [cF27.525 Gz 1001 pis 200w/ Span 200.0 Wiz
2 Marker Tabic

[2 Marker Table

27.888 84 GHz

27.27 dBm

Oce B

92.558967 64 MHz

RefLevel 50,00dBm  Offset 44505 = RBW 1 MHz

RefLevel 50.00dBm  Offset 445045 = RBW 1 MHz

1.21ms = VBW 3MHz_Mode Auto Sweep

M 1 2793068 GHz 30.48 dBm Occ Bu 4518912899 MHz M 1
Highest Channel / 50MHz / QPSK Highest Channel / 100MHz / QPSK

e 1500 ® SWT 12ms = VBW 3 Mz Made Auto Sweep
1 Gcupied Bandwidth
o 40 dBim
30 > ey Ry £l
20 B f n 7
/ | |
10 ¢ 10 f +
| \ | |
0 " ot W i 0 7 1
A, Tt Ly, ) . N b 5
= | A3y (Tl FE TR
20 dbm
[FIEF 1001 pis 10.0 M/ Span 100.0 MHz | | (G283 Gz 001 pts 20.0 WL/ Span 200.0 Mz
[ZMarker Table

[ 1 2831431 GHz 3032 dBm e 5,252 58932 MHz it 1 2828721 GHz 21.70 dBm Oce B 92.913 463 269 MHz
n 1 283016633 6z 24,05 dim Occ B Centroid 26,324 289554 Ghz n I 78253675 G 72,43 dim O B Gertroid 78300 132048 Gz
n i 283159158 G 25,43 dien Oce Bus Freg Offset 710,045 2385 ki o i 28.346 589 Ghiz 2208 din Occ B Freg Offser 132,048 126999 kslz
[ R
07:03:00 12.03.2021 08:00:18 12.03.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:B4-40f19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

CP-OFDM

NR Band n260

Highest Channel / 50MHz / 16QAM

Highest Channel / 50MHz / 64QAM

. e bectru
Reflevel 5133 0Bm  OMset 4563 08 = RBW 1 Mz

Reflevel 5133dBm  Offset 456308 = RBW 1 Wiz
1.2ms & VBW 3 MKz Mode Auio Sweep

At

At 1508 ® SWT_1.2ms ® VBW 3 bz Mode Auto Sweep
1 Occupied Bandwidth
w0 SN PN v W e e ) - PEC
) |
. \ . / \
10 B / \ 10 B 4 )
o et o . \
g N . PR R T

USSR AT P o L bl P AN
40 dbm 40 dim
|CF 28.325 GHz 1001 prs 10.0 MHz/ Span 100.0 MHz | | |CF 28.325 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
7 Marker Tabic 7 Marker Tabic

W 1 2830702 GHz 31,04 dBm Occ B 45.080659 79 MHz W 1 2831471 GHz 3299 dBm Occ B 45.203432685 MHZ

n 1 78300 2646 Gz 2784 dbm Oce B Centroid 28324801542 GHz n 1 28302 251 GHz 2639 dm Oce B Centroid 28324352 104 Gz

i ' 283473053 GHe 2121 dbm Oct B Freq Offset 195,057 649132 ki i ' 28307 4544 Gz 2125 déim Oct B Freq Offset 147,295 785 912 ke

Measuring,

12:40:49  30.03.2021

PRETET
e

- PRETIET)
Mewdiog - ENIEEINER " s

12:41:19  30.03.2021

Highest Channel / 100MHz / 16QAM

Highest Channel / 100MHz / 64QAM

. e bectru
RefLevel 51330Bm  OMset 458308 = RBW 1 Mz

Reflevel 5133dBm  Offset 456308 = RBW 1 Wiz
At 1508  SWT 1.2 ® VEW 3 MKz Mode Auto Sweep

12:46:34 30.03.2021

At 15,08 & SWT_1.2ms & VBW 3 M Mode Auto Sweep
1 ocupied Bandwidth 1 ocupied Bandwidth
W[
28,303 800 Gy
) o T, e W VT S o o e Y
I i [l ™,
20 . - 20 . -
/ | | |
10 4B . . 10 dBirv . T
‘ b J :
o ! T 0 i
4 o . /
PR IF St kel b oM L FOY P L WAty N
£ ] | [ G v
40 dbim 40 dbr
Ga836H 1001 pts 200 MHz/ Span 200.0 MHz | | (cF28.3 6z 1001 pts 200 MHz/ Span 200.0 WHz
7 Marker Tabic 7 Marker Tabic
W 1 28.26344 GHz 3118 dBm Occ B 52.695276 215 MHz W 1 28.3038 GHz Occ B 2.382053 156 MHZ
n 28.253428 GHz 2593 dbm Oce B Centroid 2829987685 GHa n 1 28.253 586 GHz Oce B Centroid 28.299 776 62 Gz
i ' 28346 324 G 25560 dbm Oct B Freq Offset 123,150 466 644 ks i ' 28305 968 GHe 2325 déim Oct B Freq Offset 3379 869 186 ke
- T - =TT
oo UMM 5 L oo UMMM 5 L

12:46:45  30.03.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B

Radiated Out of Band Emissions

Test Result:
Mode DFT-s-OFDM NR Band n261
— 0, — 0 0, 0
Channel (I\ﬁHWz) Modulation alﬁﬁc?ﬁa ° Lli?ni/;)OB ’ I%’%I?OB Result >1S£SB >1gS/OI§)B Result
(dBm/MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Low 50 QPSK 32/0 -5 -20.30 Pass -13 -19.04 Pass
Low 50 BPSK 32/0 -5 -7.21 Pass -13 -13.44 Pass
Low 50 QPSK 8/0 -5 -17.68 Pass -13 -18.95 Pass
Low 50 QPSK 10/11 -5 -12.41 Pass -13 -14.86 Pass
Low 50 BPSK 10/11 -5 -13.86 Pass -13 -17.25 Pass
High 50 QPSK 32/0 -5 -9.45 Pass -13 -13.45 Pass
High 50 BPSK 32/0 -5 -9.21 Pass -13 -14.46 Pass
High 50 QPSK 8/24 -5 -15.34 Pass -13 -17.52 Pass
High 50 QPSK 10/11 -5 -14.68 Pass -13 -16.64 Pass
High 50 BPSK 10/11 -5 -16.90 Pass -13 -19.34 Pass
Low 100 QPSK 64/0 -5 -11.71 Pass -13 -14.68 Pass
Low 100 BPSK 64/0 -5 -11.06 Pass -13 -16.11 Pass
Low 100 QPSK 8/0 -5 -19.38 Pass -13 -19.11 Pass
Low 100 QPSK 20/22 -5 -16.01 Pass -13 -17.94 Pass
Low 100 BPSK 20/22 -5 -18.47 Pass -13 -20.55 Pass
High 100 QPSK 64/0 -5 -15.55 Pass -13 -16.63 Pass
High 100 BPSK 64/0 -5 -15.49 Pass -13 -18.98 Pass
High 100 QPSK 8/58 -5 -6.80 Pass -13 -20.78 Pass
High 100 QPSK 20/22 -5 -18.06 Pass -13 -19.50 Pass
High 100 BPSK 20/22 -5 -19.82 Pass -13 -21.83 Pass

Note: Both DFT-s-ODFM and CP-OFDM waveforms are evaluated, and the DFT-s-ODFM is the worst case.

TEL : 886-3-327-3456 Page Number :B4-60f19
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM

NR Band n261 / 50MHz / QPSK

Lowest Band Edge / 8 RB (8/0)

Highest Band Edge / 8 RB (8/24)

TRP Measurement

SWP Court: 100
SWP: 2001

Cert Freq 27 500 GHz
Span: 1000.000 MHz
Dector: RMS

REWY 100 MHZ
WEWY: 3.00 MHE
Trace: AVERAGE

17.681dBm
Delta: -12.681 dB

Delta: -5.943 dB

Level (@Bm)

27 488 27 566 27 686 27786 27 888 27 986

Frequency (GHZ)

27 088 27186 27 2686 27 386

Cert Freg 26 350 GHr
Span: 1300.000 MHz

Dector: RMS
B0

TRP Measurement

SR Court: 100
SWP. 2601

MK2
REW: 1 00 MHz
WERY 3.00 MHZ

Trace: AVERAGE

Freq: 28.350 GHz

Lewel (dBm)

M2

MK 1

27.809

28.329 28.453 28.589 28.719

Freduency (GHZ)

27939 28069 28199

28849

28979

NR Band n261

/ 50MHz / BPSK

Lowest Band Edge / Full RB (10/11)

Highest Band Edge / Full RB (10/11)

Ref Level 4553 dBm  Offset 4583 08

6L

RefLevel 45,53 dBm  Offset 45,63 b Miode Auto Sweep sa Mode Auto Sweep
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avg
Limit Ches mit Check s
40 dBgwre —SPUR(O EABS 002 T SPUROTS -INE_RES 00z =5
" »
30 dBe T
20 dBen
i 10 L
0dim H \ 0 dm ll \
|
SPURIOUS _LINE_ABS 002 J t SPURBOUS HNE ARS 002 J i
E) 20 dbm W P 1 1 5 ,]
— . W N b . S I ot | | 2
v — o Vo'
40 i 40 dim
-50 50 dis
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz CF 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summan 2 Result Summar
27.000 GHe 27.495 GHz 1.000 MHz 2721262 GHz -17.25 dBm -4.25 dB 27.000 GHz 27.495 GHz 1,000 Miiz 27.3219 GHz -25.27 dBm -12.27 dB
27.435 GHz 27500 GHz 1,000 MHz 27.49985 GHz -13.86 dBm -8.86 dB 27.495 GHz 27.500 GHz 1,000 MHz 27.49506 GHz -3068 dBm
27.500 GHz 28350 GHz 1.000 MHz 27.51980 GHz 36.19d8m -18.81 dB 27,500 GHz 28350 GHz 1,000 MHz 28.31976 GHz 3633 dBm
26350 GHz 26355 GHz 1,000 MHz 2835041 GHz -29.47 dBm 2347 dB 28.350 GHz 28355 GHz 1,000 MHz 2835064 GHz -16.90 dBm
26.355 Ghz 29,000 GHz 1.000 MHz 28.62077 GHz -24.78 dBm -11.78 dB 28355 GHz 29.000 GHz 1.000 MHz 28.47378 GHz -19.34 dBm
22:47:21 18.03.2021 22:50:42 18.03.2021
TEL : 886-3-327-3456 Page Number 1 B4-70f19

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

NR Band n261 / 50MHz / QPSK

Lowest Band Edge / Full RB (10/11)

Highest Band Edge / Full RB (10/11)

Mode Auto Sweep SGL

Count 100/100

Ref Level 45.53 dBm  Offset 45,83 B

1 Spurious Emissions
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM
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